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5. Unwanted Emissions In Non-restricted Frequency Bands
5.1 Ref

5.1.1 Test Result

TX Frequency ANT Level of Reference

Mode Type (MHz) (dBm)

1 -2.04

2412 -2.53

1 -1.91

802.11b SISO 2437

N

-3.20

-1.38
2462

N

-3.26

1 -5.20

2412 -6.35

1 -5.13

802.11g SISO 2437

N

-6.58

-4.94
2462

-6.45

-1.34

2412
-2.06

= IN=(N

-1.71

802.11n

2437 1.19
(HT20) MIMO

N

-0.48
2462

2 -1.19

-0.92
2422

2 -2.12

802.11n 1 -1.17

(HT40) MIMO 2437 175

1 -1.15

2452
> 2 -2.06

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.1.2 Test Graph

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 gSISO’_R
CENT: 2412 MHz
Span: 13.667 MHz
1 RBW 100 kHz
04 ¢ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.33 ms
Sweep: Continue
20
Maker:
1. 2411.495 MHz
— =30 -2.04 dBm
£
3
~ -40 4
[
>
]
— 50
—60
70 -
-80
—— Trace
-90 T T T T T T T T T
2405.167 2418.834
Frequency (MHz)
802.11b_LCH_2412MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 gSISO’_?
CENT: 2412 MHz
S%an 13.667 MHz
1 RBW: 100 kHz
04 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.33 ms
Sweep: Continue
20
Maker:
1. 2411.003 MHz
— =30 -2.53 dBm
£
3
~ -40 4
[
>
]
— 50
—60
70 -
-80 -
—— Trace
-90 T T T T T T T T T
2405.167 2418.834

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole rssponslbillg is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 131 of 162

802.11b_MCH_2437MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 gSISO
CENT: 2.
Span: 13.68 MHz
1 REW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.33 ms
Sweep: Continue
_20 4
Maker:
1. 2437.506 MHz
—~ =30 1 -1.91 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2430.16 2443.84
Frequency (MHz)
802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 gSISO
CENT: 2437
Span: 13.68 MHz
1 RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.33 ms
Sweep: Continue
_20 4
Maker:
1. 2437.506 MHz
— 30 -3.20 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2430.16 2443.84

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 132 of 162

802.11b_HCH_2462MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 gSISO
CENT: 2.
1 Sgan: 14.333 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.4 ms
Sweep: Continue
_20 4
Maker:
1. 2462.502 MHz
—~ =30 1 -1.38 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2454 .834 2469.167
Frequency (MHz)
802.11b_HCH_2462MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 gSISO
CENT: 2462
Span: 14.333 MHz
1 RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.4 ms
Sweep: Continue
_20 4
Maker:
1. 2462.488 MHz
—~ =30 1 -3.26 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2454 .834 2469.167

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 133 of 162

802.11g_LCH_2412MHz_Ant1 (SISO)_NTNV

10 Ar\t Ant1 gSISO
ENT: 2412 M
Ean 24.486 MHz
RBW: 100 kHz
01 1 VBW.: 300 kHz
'y Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.4 ms
Sweep: Continue
_20 4
Maker:
1.2410.384 MHz
—~ =30 1 -5.20 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2399.757 2424.243
Frequency (MHz)
802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 gSISO
CENT: 2412 MHz
Span: 24.486 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
1 Detector: Peak
0 TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.4 ms
Sweep: Continue
_20 4
Maker:
1.2410.751 MHz
—~ =30 1 -6.35 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2399.757 2424.243

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 134 of 162

802.11g_MCH_2437MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 gSISO
CENT: 2.
Sgan: 24 504 MHz
RBW: 100 kHz
01 1 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.4 ms
Sweep: Continue
_20 4
Maker:
1.2437.882 MHz
—~ =30 1 -5.13 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2424.748 2449.252
Frequency (MHz)
802.11g_MCH_2437MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 gSISO
CENT: 2437
Span: 24.504 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
1 Detector: Peak
[} TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.4 ms
Sweep: Continue
_20 4
Maker:
1. 2435.750 MHz
—~ =30 1 -6.58 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2424.748 2449.252

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://

wwws s. cam!eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 135 of 162

802.11g_HCH_2462MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 gSISO
CENT: 2.
Sgan: 24.485 MHz
RBW: 100 kHz
0 1 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.4 ms
Sweep: Continue
_20 4
Maker:
1. 2462.613 MHz
—~ =30 1 -4.94 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2449.758 2474.243
Frequency (MHz)
802.11g_HCH_2462MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 gSISO
CENT: 2462
Span: 24 485 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
1 Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.4 ms
Sweep: Continue
_20 4
Maker:
1. 2460.752 MHz
—~ =30 1 -6.45 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2449.758 2474.243

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 136 of 162

802.11n(HT20)_LCH_2412MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 gMIMO)
CENT: 2412 MHz
1 Ean 26.337 MHz
RBW: 100 kHz
01 VBW-: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.53 ms
Sweep: Continue
_20 4
Maker:
1.2412.870 MHz
—~ =30 1 -1.34 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2398.832 2425169
Frequency (MHz)
802.11n(HT20)_LCH_2412MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 gMIMO)
CENT: 2412 MHz
Span: 26.337 MHz
1 RBW: 100 kHz
01 VBW-: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.53 ms
Sweep: Continue
_20 4
Maker:
1.2412.606 MHz
—~ =30 1 -2.06 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2398.832 2425169

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 137 of 162

802.11n(HT20)_MCH_2437MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 g IMO)
CENT: 2437 MHz
Sgan: 26.36 MHz
1 RBW: 100 kHz
0 L4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.53 ms
Sweep: Continue
_20 4
Maker:
1.2438.503 MHz
—~ =30 1 -1.71 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2423.82 2450.18
Frequency (MHz)
802.11n(HT20)_MCH_2437MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
CENT: 2437 MHz
1 Span: 26.36 MHz
RBW: 100 kHz
01 VBW-: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.53 ms
Sweep: Continue
_20 4
Maker:
1.2438.265 MHz
—~ =30 1 -1.19 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2423.82 2450.18

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 138 of 162

802.11n(HT20)_HCH_2462MHz_Ant1 (MIMO)_NTNV

10 Ant Anﬂg IMO)
CENT: 2462 MHz
1 Sgan: 26.376 MHz
RBW: 100 kHz
01 VBW-: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.53 ms
Sweep: Continue
_20 4
Maker:
1. 2460.998 MHz
—~ =30 1 -0.48 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2448.812 2475.188
Frequency (MHz)
802.11n(HT20)_HCH_2462MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
CENT: 2462 MHz
1 Span: 26.376 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 2.53 ms
Sweep: Continue
_20 4
Maker:
1. 2463.240 MHz
—~ =30 1 -1.19 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2448.812 2475.188

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://

wwws s. cam!eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 139 of 162

802.11n(HT40)_LCH_2422MHz_Ant1 (MIMO)_NTNV

10 Ant Anﬂg IMO)
CENT: 2422 MHz
1 Sgan: 53.843 MHz
RBW: 100 kHz
01 VBW-: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1077
-10 4 SweepTime: 5.16 ms
Sweep: Continue
_20 4
Maker:
1.2421.000 MHz
—~ =30 1 -0.92 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2395.079 2448.922
Frequency (MHz)
802.11n(HT40)_LCH_2422MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
CENT: 2422 MHz
Span: 53.843 MHz
1 RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1077
-10 4 SweepTime: 5.16 ms
Sweep: Continue
_20 4
Maker:
1.2425.753 MHz
—~ =30 1 -2.12 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2395.079 2448.922

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 140 of 162

802.11n(HT40)_MCH_2437MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 g IMO)
CENT: 2437 MHz
1 Sgan: 53.562 MHz
RBW: 100 kHz
01 e VBW’ 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1072
-10 4 SweepTime: 5.14 ms
Sweep: Continue
_20 4
Maker:
1.2435.725 MHz
—~ =30 1 -1.17 dBm
£
g
= -40
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2410.219 2463.781
Frequency (MHz)
802.11n(HT40)_MCH_2437MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
CENT: 2437 MHz
Span: 53.562 MHz
1 RBW: 100 kHz
0 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1072
-10 4 SweepTime: 5.14 ms
Sweep: Continue
_20 4
Maker:
1.2435.125 MHz
. =30 -1.75 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2410.219 2463.781

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://

wwws s. cam!eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. AI0 Aug01,2022 Report No.: FYCR221000041602
Page: 141 of 162

802.11n(HT40)_HCH_2452MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 g IMO)
CENT: 2452 MHz
1 Sgan: 52 697 MHz
RBW: 100 kHz
01 M VBW’ 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1054
-10 4 SweepTime: 5.05 ms
Sweep: Continue
_20 4
Maker:
1.2450.975 MHz
—~ =30 1 -1.15 dBm
£
g
= -40 1
(]
>
(]
— 50
_60 -
_70 -
_80 -
— Trace
-90 T T T T T T T T T
2425.652 2478.349
Frequency (MHz)
802.11n(HT40)_HCH_2452MHz_Ant2 (MIMO)_NTNV
8 Ant: Ant2 (MIMO)
CENT: 2452 MHz
Span: 52.697 MHz
RBW: 100 kHz
01 VBW-: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1054
-10 4 SweepTime: 5.05 ms
Sweep: Continue
_20 -
Maker:
1. 2450.774 MHz
— —30 A -2.06 dBm
£
S
= —40
5]
>
(]
— 50 1
_60 4
_70 4
_80 4
— Trace
-90 T T T T T T T T T
2425.652 2478.349

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws X cam!eni'rérms-and CundltlonsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lntervent[on on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

5.2 CSE

5.2.1 Test Result

Report No.: FYCR221000041602
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TX Frequency Level of Reference Limit .
Mode Type (MHz) ANT (dBm) (dBm) Verdict
1 -1. -31.
2412 38 31.38 Pass
2 -2.53 -32.53 Pass
1 -1.38 -31.38 Pass
802.11b SISO 2437
2 -2.53 -32.53 Pass
1 -1. -31.
2462 38 31.38 Pass
2 -2.53 -32.53 Pass
1 -4.94 -34.
2412 9 34.94 Pass
2 -6.35 -36.35 Pass
1 -4.94 -34.94 Pass
802.11 SISO 2437
9 2 -6.35 -36.35 Pass
1 -4.94 -34.
2462 9 34.94 Pass
2 -6.35 -36.35 Pass
1 -04 -30.
2412 0.48 30.48 Pass
2 -1.19 -31.19 Pass
802.11n 1 -0.48 -30.48 Pass
MIMO 2437
(HT20) 2 -1.19 -31.19 Pass
1 -0.4 -30.
2462 0.48 30.48 Pass
2 -1.19 -31.19 Pass
1 -0.92 -30.
2422 0.9 30.92 Pass
2 -1.75 -31.75 Pass
802.11n 1 -0.92 -30.92 Pass
MIMO 2437
(HT40) 2 -1.75 -31.75 Pass
1 -0.92 -30.92 P
2452 0.9 30.9 ass
2 -1.75 -31.75 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.
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5.2.2 Test Graph

802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 ESISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
04 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
~10 4 SweepTime: 11.71 ms
Sweep: Continue
-20 -
Limit=-31.38 dBm
Maker:
~ —30 4 1. 2398.000 MHz
£ -5 m
o) 2.2400.000 MHz
5 “63.70 dBm
~ -40 4
[
>
3 1
-50
[
—60
70 4
-80
—— Trace
— Limit
-90 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11b_LCH_2412MHz_Ant1 (SISO)_NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 1 VBW: 300 kHz
L'} Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
-20 -
Limit=-31.38 dBm
Maker:
~ —30 4 1. 2411.306 MHz
=S “4.07 dBm
oo 2. 24409.876 MHz
5 “49.65 dBm
~ -40 4
g
8 §
= 50
—60
70 -
-80
—— Trace
— Limit
-90 + T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole rssponslbillg is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

Page: 144 of 162

802.11b_LCH_2412MHz_Ant2 (SISO)_NTNV

10 Ant: Ant2 BSISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
-10 4 SweepTime: 11.71 ms
Sweep: Continue
_20 4
L|m|l——32 53 dBm
Maker
—~ =30 1 1. 2399 900 MHZ
£ -54.
o 2. 5400000 WiHz
5 “53.43 dBm
= -40 1
(]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11b_LCH_2412MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
L|m|l——32 53 dBm
—~ =30 1 1,2410 473 MHz
E 2. 24598 815 MHz
5 -48.80 dBm
=
©
>
(]
—

— Trace
—— Limit

25000.0
Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ny

advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)

Report No.: FYCR221000041602




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 145 of 162

802.11b_MCH_2437MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW-: 300 kHz
] Detector: Peak

TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue

-20
lell—731 38 dBm
Make:
—~ —30 1 1. 2434 811 MHz
£ -3.7
o 2. 24639 600 MHz
o -49.10 dBm
=
o
>
[
-
— Trace
—— Limit
T
30.0 25000.0

Frequency (MHz)

802.11b_MCH_2437MHz_Ant2 (SISO)_NTNV

Ant Ant2 (SISO)
Start: 30 MHz

¢ Detector: Peak
TraceType: MAX Hold

SweepPoint: 30001

-10 4 SweepTime: 2.39 s

weep: Continue

S Conti

-20 4

L|m|l——32 53 dBm
_30 -

. 2439 805 MHz

!\’

24668 731 MHz
-49.66 dBm

Level (dBm)

— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws S. cam.'eni'rérms-and Cundltlons:‘Terms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues nad therein. Any holder o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron only and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

Page: 146 of 162

802.11b_HCH_2462MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 ESISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
-10 4 SweepTime: 5.57 ms
Sweep: Continue
_20 4
lell—731 38 dBm
Maker
—~ —30 1 1. 2485 000 MHZ
= 62
o 2. 2483 500 MHZ
5 -65.98 dBm
= -40 1
(]
>
3
_50 4
-60 - l
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11b_HCH_2462MHz_Ant1 (SISO)_NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell—731 38 dBm
— 30 ¥ 2451 248 MHz
E 2. 24742 809 MHz
o -49.12 dBm
-
©
>
(]
—
—— Trace
— Limit
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ny

advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)

Report No.: FYCR221000041602




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

Page: 147 of 162

802.11b_HCH_2462MHz_Ant2 (SISO)_NTNV

10 Ant: Ant2 ESISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
-10 4 SweepTime: 5.57 ms
Sweep: Continue
_20 4
L|m|l——32 53 dBm
Maker
—~ =30 1 1. 2493 450 MHZ
£ -61
o 2. 2483 500 MHZ
5 66.16 dBm
= -40 1
(]
>
5
_50 4
1
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11b_HCH_2462MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
L|m|l——32 53 dBm
—~ =30 1 1, 2463 743 MHz
E 2. 24732 821 MHz
5 -48.86 dBm
=
©
>
(]
—
—— Trace
— Limit
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ny

advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)

Report No.: FYCR221000041602




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 148 of 162

802.11g_LCH_2412MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 ESISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
-10 4 SweepTime: 11.71 ms
Sweep: Continue
_20 4
L|m|l——34 94 dBm
Maker
—~ =30 1 1. 2399 850 MHZ
£ -44
o 2. 2400 000 MHZ
5 -46.18 dBm
= -40 1
(]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11g_LCH_2412MHz_Ant1 (SISO)_NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
1 Detector: Peak
[ ] TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
L|m|l——34 94 dBm
—~ =30 1 1, 2411 306 MHz
E 2. 24251 732 MHz
5 -49.27 dBm
= -40 1
(]
>
3 2
_50 4
_60 -
_70 -
-80
—— Trace
— Limit
-90 + T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

Page: 149 of 162

802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV

10 Ant: Ant2 BSISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
-10 4 SweepTime: 11.71 ms
Sweep: Continue
_20 4
lell——ﬁﬁ 35 dBm
Maker
—~ =30 1 1. 2399 800 MHZ
£ -49
o 2. 2400 000 MHZ
5 “50.58 dBm
= -40 1
(]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11g_LCH_2412MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW-: 300 kHz
1 Detector: Peak
. TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁﬁ 35 dBm
—~ =30 1 1, 2408 809 MHz
E 2. 24658 743 MHz
5 -49.75 dBm
-
©
>
(]
-

— Trace
—— Limit

25000.0
Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ny

advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)

Report No.: FYCR221000041602




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 150 of 162

802.11g_MCH_2437MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
L} TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
L|m|l——34 94 dBm
Maker
—~ =30 1 1. 2434 811 MHz
£ -6.4.
o 2. 24660 408 MHz
5 -48.24 dBm
= -40 1
4 2
3
_50 4
_60 -
_70 -
-80
—— Trace
— Limit
-90 + T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11g_MCH_2437MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
¢ SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁﬁ 35 dBm
—~ =30 1 1, 2437 940 MHz
E 2. 24553 889 MHz
5 -49.33 dBm
= -40 1
e 2
5 ¢
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|ons:‘Terms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues nad therein. Any holder o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron only and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

Page: 151 of 162

802.11g_HCH_2462MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 ESISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
-10 4 SweepTime: 5.57 ms
Sweep: Continue
_20 4
L|m|l——34 94 dBm
Maker
—~ =30 1 1. 2483 550 MHZ
= 52
o 2. 2483 500 MHZ
5 54,63 dBm
= -40 1
(]
>
3
-50
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11g_HCH_2462MHz_Ant1 (SISO)_NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 1 VBW.: 300 kHz
Detector: Peak
. TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
L|m|l——34 94 dBm
—~ —30 1 1, 2461 246 MHz
E 2. 24663 737 MHz
5 -49.15 dBm
=
©
>
(]
-
—— Trace
— Limit
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ny

advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)

Report No.: FYCR221000041602




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022

Page: 152 of 162

802.11g_HCH_2462MHz_Ant2 (SISO)_NTNV

10 Ant: Ant2 ESISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
-10 4 SweepTime: 5.57 ms
Sweep: Continue
_20 4
lell——ﬁﬁ 35 dBm
Maker
—~ =30 1 1. 2484 500 MHZ
= 57
o 2. 2483 500 MHZ
5 60.64 dBm
= -40 1
(]
>
3
_50 4
1
-60 1 WMWMM»)
_70 -
_80 - + }
—— Trace
— Limit
-90 T T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11g_HCH_2462MHz_Ant2 (SISO)_NTNV
10 Ant: Ant2 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁﬁ 35 dBm
—~ =30 1 1, 2461 246 MHz
E 2. 24633 773 MHz
5 -49.34 dBm
=
©
>
(]
-
—— Trace
— Limit
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip:/i

wwws s. cam.'eni'rérms-and Cund|t|onsITerms-e-Docurnem as) x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ny

advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)

Report No.: FYCR221000041602




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 153 of 162

802.11n(HT20)_LCH_2412MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 BMIMO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
-10 4 SweepTime: 11.71 ms
Sweep: Continue
_20 4
lell——ﬁ(} 48 dBm
Maker
—~ —30 1 1. 2399 900 MHZ
£ -39,
o 2. 2400 000 MHZ
5 -43.37 dBm
= -40 1
(]
>
3
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11n(HT20)_LCH_2412MHz_Ant1 (MIMO)_NTNV
10 Ant: Ant1 (MIMO)
Start: 30 MHz
Stop: 25 GHz
1 RBW: 100 kHz
0 1 L ] VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁ(} 48 dBm
—~ —30 1 1,2413 803 MHz
E 2. 24692 869 MHz
5 -49.29 dBm
= -40 1
e 2
3
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 154 of 162

802.11n(HT20)_LCH_2412MHz_Ant2 (MIMO)_NTNV

10 Ant: Ant2 (MIMO)
Start: 2310 MHz
Stop: 2432 MHz
100
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
-10 4 SweepTime: 11.71 ms
Sweep: Continue
_20 4
lell—731 19 dBm
Maker
—~ =30 1 1. 2399 750 MHZ
= 39
o 1 2. 2400 000 MHZ
o -43.03 dBm
= -40 1
(]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11n(HT20)_LCH_2412MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
Start: 30 MHz
Stop: 25 GHz
1 RBW: 100 kHz
01 VBW-: 300 kHz
¢ Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
=10 4 SweepTime: 2.39 s
Sweep: Continue
_20 -
Limit=-31.19 dBm
Maker:
— 30 4 1.2410.473 MHz
= -3.43 dBm
o 2. 24756.959 MHz
S -48.90 dBm
=~ —40
5]
3 §
— 50 1
_60 4
_70 4
_80 4
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 155 of 162

802.11n(HT20)_MCH_2437MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 [} VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁ(} 48 dBm
Maker
—~ —30 1 1. 2435 443 MHz
£ 2.7
o 2. 24622 121 MHz
5 -49.41 dBm
= -40 1
S 2
5
_50 4
_60 -
_70 -
-80
—— Trace
— Limit
-90 + T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11n(HT20)_MCH_2437MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 [} VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell—731 19 dBm
—~ =30 1 1, 2437 940 MHz
E 2. 24597 151 MHz
5 -49.83 dBm
= -40 1
g
[ 2
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws S. cam.'eni'rérms-and Cundltlons:‘Terms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues nad therein. Any holder o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron only and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 156 of 162

802.11n(HT20)_HCH_2462MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 EMIMO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
-10 4 SweepTime: 5.57 ms
Sweep: Continue
_20 4
lell——ﬁ(} 48 dBm
Maker
—~ =30 1 1. 2484 500 MHZ
£ 43
o 2. 2483 500 MHZ
o -46.87 dBm
~— _40 - 1
o ]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11n(HT20)_HCH_2462MHz_Ant1 (MIMO)_NTNV
10 Ant: Ant1 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
04 L 5 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁ(} 48 dBm
—~ —30 1 1,2460 413 MHz
E 2. 24318 319 MHz
5 -49.04 dBm
= -40 1
2 2
9 ¢
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 157 of 162

802.11n(HT20)_HCH_2462MHz_Ant2 (MIMO)_NTNV

10 Ant: Ant2 (MIMO)
Start: 2442 MHz
Stop: 2500 MHz
100
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
-10 4 SweepTime: 5.57 ms
Sweep: Continue
_20 4
lell—731 19 dBm
Maker
—~ =30 1 1,2485150 MHZ
£ -52.
o 2. 2483 500 MHZ
5 53.59 dBm
= -40 1
(]
>
9 1
7 MM«WMM
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11n(HT20)_HCH_2462MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
[ Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell—731 19 dBm
—~ —30 1 1, 2462 078 MHz
E 2. 24694 534 MHz
5 -48.37 dBm
= -40 1
2 2
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 158 of 162

802.11n(HT40)_LCH_2422MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 EMIMO)
Start: 2310 MHz
Stop: 2462 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 3041
-10 4 SweepTime: 14.59 ms
Sweep: Continue
_20 4
lell——ﬁ(} 92 dBm
Maker
—~ —30 1 1. 2398 850 MHZ
£ 1 g
o 9 2. 2400 000 MHZ
5 -41.81 dBm
= -40 1
(]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2310.0 2462.0
Frequency (MHz)
802.11n(HT40)_LCH_2422MHz_Ant1 (MIMO)_NTNV
10 Ant: Ant1 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 ¢ VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁ(} 92 dBm
—~ —30 1 1, 2420 461 MHz
E 2. 24741 144 MHz
5 -49.03 dBm
= -40 1
2 2
9 4
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 159 of 162

802.11n(HT40)_LCH_2422MHz_Ant2 (MIMO)_NTNV

8 Ant: Ant2 BMIMO)
Start: 2310 MHz
Stop: 2462 MHz
RBW: 100 kHz
01 VBW-: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 3041
=10 4 SweepTime: 14.59 ms
Sweep: Continue
_20 -
Limit=-31.75 dBm
Maker.
— 30 4 il 2398 450 MHz
= -35.62 dBm
o 2. 2400.000 MHz
S -39.92 dBm
= —40
5]
>
(]
— 50 1
_60 4
_70 4
_80 4
—— Trace
— Limit
-90 T T T T T T T T T
2310.0 2462.0
Frequency (MHz)
802.11n(HT40)_LCH_2422MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
Start: 30 MHz
Stop: 25 GHz
1 RBW: 100 kHz
01 [ VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell—731 75 dBm
— 30 ¥ 2423 791 MHz
E 2. 24727 827 MHz
5 -48.92 dBm
= -40 1
(]
3 §
— 50
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 160 of 162

802.11n(HT40)_MCH_2437MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 (MIMO)
Start: 30 MHz
S o0t
0 4 VBW. 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁ(} 92 dBm
Maker
—~ —30 1 1. 21436 278 MHz
E 2.24318 319 MHz
o -49.20 dBm
= -40 1
2 2
9 +
_50 4
_60 -
=70
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11n(HT40)_MCH_2437MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
Start: 30 MHz
Stop: 25 GHz
1 RBW: 100 kHz
01 '} VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell—731 75 dBm
—~ —30 1 1, 2440 437 MHz
E 2. 24786 923 MHz
5 -48.90 dBm
= -40 1
3
— 50
_60 -
_70 -
-80
—— Trace
— Limit
-90 + T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hif :waws S. cam.'eni'rérms-and Cundltlons:‘Terms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues nad therein. Any holder o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron only and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 161 of 162

802.11n(HT40)_HCH_2452MHz_Ant1 (MIMO)_NTNV

10 Ant: Ant1 EMIMO)
Start: 2412 MHz
Stop: 2500 MHz
RBW: 100 kHz
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1761
-10 4 SweepTime: 8.45 ms
Sweep: Continue
_20 4
lell——ﬁ(} 92 dBm
Maker
—~ =30 1 1. 2484 500 MHZ
£ ' 2
& 7 2. 3454 500 MHz
5 -39.40 dBm
= -40 1
(]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2412.0 2500.0
Frequency (MHz)
802.11n(HT40)_HCH_2452MHz_Ant1 (MIMO)_NTNV
10 Ant: Ant1 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 3 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
lell——ﬁ(} 92 dBm
—~ —30 1 1,2455 419 MHz
E 2. 24712013 MHz
5 -48.96 dBm
= -40 1
(]
> 2
5
_50 4
_60 -
_70 -
-80
—— Trace
— Limit
-90 + T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041602
Page: 162 of 162

802.11n(HT40)_HCH_2452MHz_Ant2 (MIMO)_NTNV

10 Ant: Ant2 (MIMO)
Start: 2412 MHz
Stop: 2500 MHz
100
01 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1761
-10 4 SweepTime: 8.45 ms
Sweep: Continue
_20 4
lell—731 75 dBm
Maker
—~ —30 1 1. 2484 100 MHZ
£ 42
o 2. 2483 500 MHZ
o 4 -43.75 dBm
= -40 1 ¥
(]
>
5
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
2412.0 2500.0
Frequency (MHz)
802.11n(HT40)_HCH_2452MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 'y VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 4
INI‘mllf—31 75 dBm
—~ —30 1 1,2457 916 MHz
E 2. 24632,941 MHz
5 -48.17 dBm
= -40 1
4 2
>
3 4
_50 4
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

- End of the Report -

Unless otherwise agreed in writing, lhls document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject te Terms and Conditions for Electronic Documents at htf] :waws EX cam.'eni'rérms-and CundltlonsITerms-e-Docurnem as] x
Attention is drawn to the limitation of liability, Indemnification and Jurfsdiction Tssues ned therein. Any er o ocumen
advised that information contained hereon reflects the Company's Fndmgs at the time of its lnterventron on\y and w1th|n the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be repreduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearancs of this document Is unlawful and offenders may be prosecuted to the fullest extént of the law. Unlsss otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyang lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988  f (B6-755) 26710594  www.sgsgroup.com.cn
t (86-755)80663988 f (86-755) 26710594 sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)




